Skip to content

Adjustable Feet for MakerBot

?
Creation's quality: 0.0/5 (0 votes)
Evaluation of members on the printability, utility, level of detail, etc.
  • 98 views
  • 2 downloads

3D model description

These adjustable feet are designed to be installed on the bottom of a MakerBot for easy leveling.

brought to you by:
www.tinkerdepot.com
rick@tinkerdepot.com

3D printing settings

Foot Assembly
-Break and clean out the rings supporting the bolt cavity in the bottom of the foot(round part) with a small flat head screw driver.
-From the bottom insert one #10 washer and the bolt.
-From the top insert another #10 washer and install the #10-32 nut and tighten.

Receptacle Assembly
-Insert a #10-32 nut into the hex shaped cavity.
-Press fit the printed plastic ring to cover/retain the nut.

Foot Assembly
-Insert foot into the side of the receptacle that has the retainer ring.
-Install the anti-skid pad.
-Use double sided tape to secure the to bottom of the TOM.

  • 3D file format: SKP and STL
  • Publication date: 2021/03/03 at 22:21

Creator

Designs 10
Downloads 21
Followers 1

License

CC BY SA

Best sellers of the category Various


Add a comment


Would you like to support Cults?

You like Cults and you want to help us continue the adventure independently? Please note that we are a small team of 3 people, therefore it is very simple to support us to maintain the activity and create future developments. Here are 4 solutions accessible to all:

  • ADVERTISING: Disable your AdBlock banner blocker and click on our banner ads.

  • AFFILIATION: Make your purchases online by clicking on our affiliate links here Amazon or Aliexpress.

  • DONATE: If you want, you can make a donation via PayPal here.

  • WORD OF MOUTH: Invite your friends to come, discover the platform and the magnificent 3D files shared by the community!